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Descrlptlon of the sample:
Unglazed ceramic tiles 20 x 20 x 0,8

“Articolo POMPEI STAR 20x20 - 8/9mm”.
Manufacturer; CIPA GRES S.p.A.

Sampling details:
“WVhees o TTERRRAS
2IDOE o ot oo MEREE T
- By whom:

- How (methods):

DATE OF RECEIVAL IN LABORATORY: 14/02/06

TESTS PERFORMED:

Date of Date of
i y starting ending
*] DIN51130 Determination of theanti -<=f'shp properties — | 15/02/06 | | 15/02/06 |
(06/2004) Workrooms and fields of activities with raised
slip danger, walklng method — ramp test
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o CENTRO CERAMICO - BOLOGNA

TestreportN. 3050/06  page 20/02/06 Page. 3 Of 3

DIN 51130 (06/2004)- Determination of the anti - slip properties —
Workrooms and fields of activities with raised slip da_ger wa!kmg
method — ramp test

Surface characteristics D Smooth i
X] Profiled
[ ] structured
D Rough ’
OPERATIVE CONDITIONS :
Fixing scheme
¢ Walking direction
RESULTS 4 i
7 Average total acceptance angle: 28°
““Movement area (cm3/dm?): 5,0
. CLASSIFICATION (BGR 181- 10/2003)
/ Group of anti - slip properties: R12

Movement area evaluation group:
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